



Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

TEST REPORT

NUMBER: HKGH00833103

APPLICANT: LISTER ENTERPRISES (HK) LIMITED
RM 6-8 6/F WAYSON COMM BLDG
28 CONNAUGHT RD W
HK
ATTN: ZITA PANG

DATE: Mar 16, 2009

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE **WHITE COATED PLASTIC PART WITH THE WHITE COATING AS THE TESTING COMPONENT.**

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
TESTED COMPONENT OF SUBMITTED SAMPLE	U.S. CODE OF FEDERAL REGULATIONS TITLE 16 CFR 1303 FOR TOTAL LEAD CONTENT IN SURFACE COATING	PASS

U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT ACT 2008 (H.R. 4040) TITLE I, SECTION 101 FOR TOTAL LEAD CONTENT IN SURFACE COATING	PASS
--	------

FOR AND ON BEHALF OF :
INTERTEK TESTING SERVICES HK LTD.

KAREN S.C. NG
GENERAL MANAGER





Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

TEST REPORT

NUMBER : HKGH00833103

TESTS CONDUCTED

1 TOTAL LEAD (Pb) CONTENT IN SURFACE COATING

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 CFR 1303 AND U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT ACT 2008 (H.R. 4040), TITLE I, SECTION 101 FOR CHILDREN'S PRODUCTS CONTAINING LEAD, ACID DIGESTION METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

RESULT : LESS THAN 10ppm

REQUIREMENT

0.06% (600 ppm) ON OR BEFORE 14 AUG, 2009.
0.009% (90 ppm) AFTER 14 AUG, 2009.

REMARK :

ppm = PARTS PER MILLION

TESTED COMPONENT : WHITE COATING ON SEMI-TRANSPARENT BLACK PLASTIC.

DATE SAMPLE RECEIVED : MAR 10, 2009

TESTING PERIOD : MAR 10, 2009 TO MAR 13, 2009

END OF REPORT

